samranas. FCC RF Test Report Report No. : FR480902A

3DH5_Ant0_2480_0~Reference
Spectrum | u:vn
Ref Level 30.00 dBm  Offset 12,04 dB & RBW 100 kHz

o Att 30dB  SWT 18.9 ps @ VBW 300 kHz Mode Auto FFT
Count 10/10

@ 1Pk View

M1[1] 11.97 dBm

2.48016710 GHz
20 dém

10 dem —

1] T

0 dem

-104Bm

-20 dBm

=30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 2.48 GHz 691 pts

Span 1.5 MHz
( i ] QD W

Date: 18.AUG.2024 12:52:59

3DH5_Ant0_2480_30~1000
Spectrum | [@
Ref Level 30.00 dBm Offset 12.04 dB @ RBW 100 kHz

o Att 30de  SWT 1.1ms @ YBW 300 kHz Mode Auto FFT
Count 10/10

@ 1Pk View

M1[1] -45.41 dBm

882.9090 MHz
20 dem

10 dBm

0 dBm

-10 dBm

D1 -18.030 dBm

-20 dBm

-30 dBm

-40 dBm

Start 30.0 MHz 30001 pts Stop 1.0 GHz
( ) ] QD o
Date: 18.AUG.2024 12:54:08
Sporton International Inc. (ShenZhen) Page Number : A76 of 154

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AFZZ1RPADG



samranas. FCC RF Test Report Report No. : FR480902A

3DH5_Ant0_2480_1000~26500

Spectrum | u:vu

Ref Level 30.00 dBm  Offset 12.04 dB @ RBW 100 kHz

o Att 30dB  SWT 255 ms @ VBW 300 kHz Mode Auto Sweep
Count 10/10

@ 1Pk View

M1[1] 9.80 dBm

2.480230 GHz
M2[1] -26.59 dBm
i 2.223150 GHz
10 deff

20 dém

0 dem

-10 dg

3

D1 -18.030 dBm

]
=]
Za
=]
3

-60 dBm

Start 1.0 GHz 30001 pts

Stop 26.5 GHz
]
( i ] T

Date: 18.AUG.2024 12:54:30

3DH5_Ant2_2480_0~Reference

Spectrum | %ﬂ

Ref Level 30.00 dBm Offset 12.14 dB @ RBW 100 kHz

o Att 30de  SWT 18,9 ps @ YBW 300 kHz Mode Auto FFT
Count 10/10

@ 1Pk View

M1[1] 10.61 dBm

2.48016710 GHz
20 dem

M1
10 dém L

0 dBm

-10 ABm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 2.48 GHz 691 pts Span 1.5 MHz

]
( i ] Qs

Date: 18.AUG.2024 12:16:10

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AFZZ1RPADG

Page Number : A77 of 154



saroniis. FCC RF Test Report

Report No. : FR480902A

3DH5_Ant2_2480_30~1000

Spectrum |

&)

Ref Level 30.00 dBm
|o Att 30 db
Count 10/10

Offset 12.14 dB @ RBW 100 kHz

1.1ms @ VBW 300 kHz Mode Auto FFT

@ 1Pk View

20 dBm

M1[1]

45.00 dBm
831.0480 MHz

10 dBm

0dBm

-10 dBm

20 dBm==01 -19.390 dBém

-30 dBm

-40 dBm

-60 dBm

Start 30.0 MHz

30001 pts

( e

Date: 18.2UG.2024

12:16:18

Stop 1.0 GHz
.

3DH5_Ant2_2480_1000~26500

Spectrum

(=)

Ref Level 30.00 dBm
& Att 30 dB
Count 10/10

Offset 12.14 dB8 @ RBW 100 kHz
SWT

255 ms @ VBW 300 kHz Mode Auto Sweep

@ 1Pk View

20 dBm

M1[1]

M1
10 deff

M2[1]

10.05 dBm
2.480230 GHz|
-35.01 dBm,
20.277150 GHz|

0 dem

-10 dB|

3

—odpm—=01 -19.3290 dBr

-30 dBy

E

-60 dBm

Start 1.0 GHz

30001 pts

Stop 26.5 GHz

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AFZZ1RPADG

Page Number : A78 of 154



s ss. FCC RF Test Report Report No. : FR480902A

<MIMO Mode>

20dB Emission Bandwidth

Test Result

TestMode Antenna Freq(MHz) 20dB EBW[MHZ] FL[MHZ] FH[MHZ]
Ant0 2402 0.95 2401.54 2402.50

Ant2 2402 0.96 2401.54 2402.50

Ant0 2441 0.95 2440.54 2441.50

bHS Ant2 2441 0.95 2440.54 2441.50
Ant0 2480 0.95 2479.54 2480.50

Ant2 2480 0.95 2479.54 2480.50

Ant0 2402 1.33 2401.34 2402.68

Ant2 2402 1.33 2401.34 2402.67

Ant0 2441 1.34 2440.34 2441.68

2DH> Ant2 2441 1.33 2440.34 2441.67
Ant0 2480 1.34 2479.34 2480.68

Ant2 2480 1.33 2479.34 2480.67

Ant0 2402 1.31 2401.36 2402.67

Ant2 2402 131 2401.36 2402.67

Ant0 2441 131 2440.36 2441.67

3DHS Ant2 2441 131 2440.36 2441.67
Ant0 2480 131 2479.36 2480.67

Ant2 2480 131 2479.36 2480.67
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Occupied Channel Bandwidth

Test Result
TestMode Antenna Freq(MHz) OCB [MHZ] FL[MHZz] FH[MHZz]
Ant0 2402 0.857 2401.5804 | 2402.4376
Ant2 2402 0.86 2401.5774 | 2402.4376
Ant0 2441 0.854 2440.5804 | 2441.4346
DHS Ant2 2441 0.866 2440.5744 | 2441.4406
Ant0 2480 0.857 2479.5804 | 2480.4376
Ant2 2480 0.863 2479.5774 | 2480.4406
Ant0 2402 1.181 2401.4186 | 2402.5994
Ant2 2402 1.181 2401.4186 | 2402.5994
Ant0 2441 1.184 2440.4186 | 2441.6024
2DH> Ant2 2441 1.184 2440.4156 | 2441.5994
Ant0 2480 1.181 2479.4186 | 2480.5994
Ant2 2480 1.184 2479.4156 | 2480.5994
Ant0 2402 1.181 2401.4216 | 2402.6024
Ant2 2402 1.184 2401.4186 | 2402.6024
Ant0 2441 1.181 2440.4216 | 2441.6024
3DHS Ant2 2441 1.184 2440.4186 | 2441.6024
Ant0 2480 1.181 2479.4216 | 2480.6024
Ant2 2480 1.184 2479.4186 | 2480.6024
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Carrier frequency separation

Test Result

TestMode Antenna Freq(MHz) Result{MHz] LimitfMHz] | Verdict
Ant0 Hop 0.994 =20.633 PASS
bHS Ant2 Hop 1 =0.640 PASS
2DH5 Ant0 Hop 0.997 =>0.893 PASS
Ant2 Hop 1.009 =>0.887 PASS
Ant0 Hop 0.971 =>0.873 PASS

3DH5
Ant2 Hop 1 20.873 PASS
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Time of occupancy

Test Result
BurstWidth | TotalHops . :
TestMode | Antenna |Freq(MHz) Result[s] | Limit[s] | Verdict
[ms] [Num]
DH1  |AntO+Ant2 Hop 0.380 320 0.122 <0.4 PASS
DH3  |AntO+Ant2 Hop 1.628 160 0.26 <0.4 PASS
DH5  |AntO+Ant2 Hop 2.869 106.67 0.306 <0.4 PASS
2DH1 |AntO+Ant2 Hop 0.385 320 0.123 <0.4 PASS
2DH3  |AntO+Ant2 Hop 1.629 160 0.261 <0.4 PASS
2DH5  |AntO+Ant2 Hop 2.869 106.67 0.306 <0.4 PASS
3DH1 |AntO+Ant2 Hop 0.385 320 0.123 <0.4 PASS
3DH3  |AntO+Ant2 Hop 1.628 160 0.26 <0.4 PASS
3DH5 |AntO+Ant2 Hop 2.870 106.67 0.306 <0.4 PASS
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Number of hopping channels

Test Result

TestMode Antenna Freq(MHz) Result{Num] LimitfNum] | Verdict
Ant0 Hop 79 215 PASS

DH5
Ant2 Hop 79 215 PASS
Ant0 Hop 79 215 PASS

2DH5
Ant2 Hop 79 215 PASS
Ant0 Hop 79 215 PASS

3DH5
Ant2 Hop 79 215 PASS
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Test Graphs
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Band edge measurements

Test Result
RefLevel Result Limit .
TestMode | Antenna | ChName | Freq(MHZz) Verdict
[dBm] [dBm] [dBm]

Ant0 Low 2402 14.09 -40.18 <-591 PASS

Ant2 Low 2402 11.32 -39.7 <-8.68 | PASS

Ant0 High 2480 14.58 -39.25 <-5.42 PASS

Ant2 High 2480 11.73 -39.25 <-8.27 PASS

bH5 Ant0 Low Hop_2402 13.98 -40.59 <-6.02 PASS
Ant2 Low Hop_2402 10.67 -40.49 <-9.33 PASS

Ant0 High Hop_2480 14.47 -39.43 <-5,53 | PASS

Ant2 High Hop_2480 11.25 -39.69 <-8.75 | PASS

AntO Low 2402 11.59 -40.72 <-841 PASS

Ant2 Low 2402 7.77 -40.45 <-12.23 | PASS

AntO High 2480 11.85 -39.71 <-8.15 | PASS

JDHS Ant2 High 2480 7.98 -39.92 <-12.02 | PASS
Ant0 Low Hop_2402 10.84 -40.42 <-9.16 PASS

Ant2 Low Hop_2402 6.35 -41.24 <-13.65 | PASS

Ant0 High Hop_2480 10.90 -39.37 <-9.1 PASS

Ant2 High Hop_2480 7.18 -39.6 <-12.82 | PASS

Ant0 Low 2402 11.65 -40.5 <-8.35 | PASS

Ant2 Low 2402 7.77 -40.49 <-12.23 | PASS

Ant0 High 2480 11.93 -40.25 <-8.07 PASS

3DHS Ant2 High 2480 7.78 -39.28 <-12.22 | PASS
Ant0 Low Hop_2402 9.90 -40.67 <-10.1 PASS

Ant2 Low Hop_2402 7.00 -40.89 <-13 PASS

Ant0 High Hop_2480 11.17 -39.89 <-8.83 | PASS

Ant2 High Hop_2480 8.16 -39.69 <-11.84 | PASS
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M4 1 2.488551 GHz -39.43 dbBm
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Ref Level 20.00 dBém  Offset 16.20 dB & RBW 100 kHz
o Att 30dB SWT 94.8 s & VBW 300 kHz Mode Auto FFT
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Type | Ref | Trc | X-value | ¥-value |  Function Function Result |
M1 1 2,47006 GHz 11,25 dBm
M2 1 2.4835 GHz -43.74 dBm
M3 1 2.5 GHz -43.07 dBm
M4 1 2.490638 GHz -39.69 dBm
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2DH5_Ant0_Low_2402
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Marker
Type | Ref | Trc | X-value | Y-value |  Function Function Result |
M1 1 2,401856 GHz 11,59 dBm
M2 1 2.4 GHz -42.97 dBm
M3 1 2.39 GHz -43.85 dBm
M4 1 2.3928841 GHz -40.72 dBm
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Type | Ref | Trc | X-value | ¥-value |  Function Function Result |
M1 1 2.402174 GHz 7.77 dBm
M2 1 2.4 GHz -43.45 dBm
M3 1 2.39 GHz -43.35 dBm
M4 1 2.3928043 GHz -40.45 dBm
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